RH150028

Spare Part No. Part No. Part Name Easy Damage Part Picture
RH150028-SP-T.0.C.V|TS00001449 The oil cap wrench No

RH150028-SP-1 AA021000216 |Rubber Head No @

RH150028-SP-1-25 |DD00002745 |Front Assembly Module No

RH150028-SP-2 AA021000217 |Steel Ring17.5*2 No 4 ’
RH150028-SP-3 AA000000079 |[Steel Frame No °
RH150028-SP-4 AA021000219 |Spring 30.2*1.8*76 No W
RH150028-SP-5 AA021000220 |Inner Hexogon Screw M5*25No m
RH150028-SP-5-7 AA021001266 |Inner Hexogon Screw M5*25No M

RH150028-SP-6 AA021000221 |Spring Washer 5 No 11 11




RH150028-SP-7 AA021000222 |Washer 5 No

RH150028-SP-8 AA021000828 |Cylinder house No

RH150028-SP-9 AA021000224 |Oil Seal Fb35*51*6 No O
RH150028-SP-10 AA021000231 |Ring 35 No

RH150028-SP-11 AA021000225 |Big Washer 45*54.5*1 No

RH150028-SP-12 A1016190700 |bearing 61907-RZ No

RH150028-SP-13 AA021000227 |Stell Ball 7.14 No so0q,
RH150028-SP-14-F  |AA021000226 |Teleflex No g

g

RH150028-SP-14 DD00003100 |teleflex No




RH150028-SP-15 AA021000228 |X-ring No

RH150028-SP-16 AA021000229 |X-ring 13*1*4 No

RH150028-SP-16/17 |DD00005134 Impact hammer components No

RH150028-SP-17 AA021000230 |Punch Hammer No
RH150028-SP-18 AA021000232 |Stell Ball 7.94 No
RH150028-SP-19 AA021000233 |[Cylinder No
RH150028-SP-20 AA021000234 |Flat Key3*2.5*18 No

RH150028-SP-21 AA021000235 |Plastic Range Ring 47*55*7 |No

RH150028-SP-22 AA021000829 |Cylinder Case 50*55*47 No




RH150028-SP-23 AA021000237 |Big Spring33.5*3.5*76 No Wm
RH150028-SP-24 AA021000238 |Gear 31teeth No
RH150028-SP-25 AA021000239 |[Ring28*1.6 No
RH150028-SP-26 AA021000241 |O-ring 19*3.1 No
RH150028-SP-27 AA021000240 |Rammer No
RH150028-SP-28 AA021000278 |Ring 47 No
RH150028-SP-29 AA021000280 |Bearing 30*47*9 No
RH150028-SP-30 AA021000243 |Piston25x27 No




RH150028-SP-31 AA021000242 |Piston Pin No

RH150028-SP-32 AA021000244 |Connecting Rod No m

RH150028-SP-32/33 [AA02101265 |Connecting Rod/Steel Sleev(No

RH150028-SP-34 AA021000830 |Screw St4.8*50 No
RH150028-SP-35 AA021000831 |Screwm5*20 No
RH150028-SP-36 AA021000832 |Oil Cover No .
RH150028-SP-37 AA021000285 |O-ring 31.5*2 No
RH150028-SP-38 AA021000833 |Gear Box No
RH150028-SP-39 AA021000704 |Spring10.5X1.5X26 No




RH150028-SP-40 AA021000703 |Vibration Reduction Set No

(o o]
RH150028-SP-41 AA021000705 |Vibration Damper Plate No
RH150028-SP-42 AA021000706 |Bolt M8X35 No "
RH150028-SP-43 AA021000287 |Screw ST3.9*16 No ?‘ Q
RH150028-SP-44/45 |AA021000834 |[Gear box left/right cover No '.
RH150028-SP-46 AA021000836 |O-ring No 0
RH150028-SP-47 AA021000837 |[Knob axle No t
RH150028-SP-48 AA021000838 |Washer No Q
RH150028-SP-49 AA021000839 |Knob assembly No 0
RH150028-SP-50-52 [AA021000840 |Flat gasket/Spring washer/S(No “w




RH150028-SP-53 AA021000843 |Lock No
RH150028-SP-54 AA021000844 |(Spring 0.6*4.5*17.5 No
RH150028-SP-55 AA021000259 |Oil Seal FB19*28*4.5 No
RH150028-SP-56 AA021000260 |Small Gear No
RH150028-SP-56-66 |AA021001131 |Gears Ass'Y No
RH150028-SP-57 AA021000261 |Washer No
RH150028-SP-58 A1016002000 |Ball Bearing6002/C3-2Rz  |No
RH150028-SP-59 AA021000262 |Washer No




RH150028-SP-60 AA021G00845 |Gear No
RH150028-SP-61 AA021000846 |(Ball No
RH150028-SP-62 AA021000847 |Dead plate No
RH150028-SP-63 AA021000848 |Washer No
RH150028-SP-64 AA021000849 |Active Plate No
RH150028-SP-65 AA021000850 |Spring No
RH150028-SP-66 AA021000851 |Screw No
RH150028-SP-67 A1010627000 |Ball Bearing 627 No
RH150028-SP-68 AA021000269 |Crankshaft No




RH150028-SP-69 A1016003000 |Bearing6002 No

RH150028-SP-70 AA021000271 |Ring 17 No O
RH150028-SP-71 AA021000270 |Ring 35 No O
RH150028-SP-72 AA021G00272 |Gear No

RH150028-SP-73 AA021000273 |Spring 33*1.2 No M
RH150028-SP-74 AA021000277 |Key Pin5*5*22 No ‘
RH150028-SP-75 AA021000274 |Pin 8*18.7 No ”
RH150028-SP-76 AA021000275 |Bearing No O
RH150028-SP-77 AA021000276 |Steel Sleeve No O




RH150028-SP-78 AA021000852 |Rubber Column No '
RH150028-SP-79 AA021000853 |Balld4 No o
RH150028-SP-80 AA021000854 |Middle Cover No

o
RH150028-SP-81 AA021000855 |O-Ring W8.5*2 No
RH150028-SP-82 AA021000856 |Dial Twist No I
RH150028-SP-83 A1016001000 |Ball Bearing 6001/C3-Zrs  |No o
RH150028-SP-84 AA021000879 |Bearing Pressing Plate No 0

W
RH150028-SP-85 AA021000880 |Screw M4*14 No .
RH150028-SP-86 AA021000857 |Fan Guide No o
RH150028-SP-87 AA021R00858 |Rotor No "i’
RH150028-SP-88 AA021000859 |Screw St4.8*60 No




RH150028-SP-89 AA021S00860 |Stator No
RH150028-SP-90 A1010608000 |Bearing 608 No o
RH150028-SP-91 AA021000861 |Motor housing No
. 7
RH150028-SP-92 AA021000862 |Carbon brush holder Coil spNo .
RH150028-SP-93 AA021C00863 |Carbon Brush No
RH150028-SP-94 AA021000864 |Screw St3.9X12 No
RH150028-SP-95 AA021000865 |Back cover No
RH150028-SP-96 AA021000866 |Screw M8*50 No
RH150028-SP-98/99 |AA021000868 |Left/Right Handle No
RH150028-SP-100 AA021WO00870 |Switch No




RH150028-SP-101 AA021000290 |Capactitor No
RH150028-SP-103 AA021000871 |Locknut No
RH150028-SP-104 AA021000292 |Cable Board No
RH150028-SP-105 AA021000881 |Cable sheath No
RH150028-SP-106 A1002000027 |Cable 2*1.0 2m No
RH150028-SP-107 AA021000872 |Screw No
RH150028-SP-108 AA021000873 |Bracket No
RH150028-SP-109 DD00005665 |Auxiliary handle No
RH150028-SP-110 AA021000874 |Hoop No




RH150028




	Export
	Exploded

